EPA/600/R-94/105
August 1994

OFF-GAS ANALYSIS RESULTS AND FINE PORE
RETROFIT CASE HISTORY FOR HARTFORD, CONNECTICUT

by

R. Gary Gilbert and Russell C. Sullivan
Aeration Technologies, Inc.
N. Andover, Massachusetts 01845

Cooperative Agreement No. CR812167

Project Officer

Richard C. Brenner
Water and Hazardous Waste Treatment Research Division
Risk Reduction Engineering Laboratory
Cincinnati, Ohio 45268

RISK REDUCTION ENGINEERING LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268



DISCLAIMER

Development of the information in this report has been
funded in part by the U.S. Environmental Protection Agency under
Cooperative Agreement No. CR812167 by the American Society of
[...]
05-83 40.87  288.75 0.71 262.85 0.64 0.91 1.10
06-83 37.53  333.17 0.89 292.88 0.78 0.88 1.14
07-83 86.74 540.86 0.62 458.56 0.53 0.85 1.18
08-83 100.08 651.25 0.65 515.02 0.51 0.79 1.26
09-83 95.91  744.09 0.78 573.96 0.60 0.77 1.30
10-83 80.90 591.91 0.73 491.51 0.61 0.83 1.20
11-83 87.57 644.94 0.74 522.64 0.60 0.81 1.23
12-83 50.04 445.64 0.89 381.13 0.76 0.86 1.17
01-84 74.23  565.50 0.76 457.16 0.62 0.81 1.24
02-84 44.20 540.75 1.22 360.38 0.82 0.67 1.50
03-84 38.36  305.45 0.80 265.08 0.69 0.87 1.15
04-84 38.36  277.21 0.72 246.13 0.64 0.89 1.13
05-84 50.87 370.89 0.73 308.60 0.61 0.83 1.20
06-84 53.38 392.60 0.74 333.20 0.62 0.85 1.18
07-84 70.89  422.70 0.60 348.48 0.49 0.82 1.21
08-84 72.56  452.87 0.62 383.73 0.53 0.85 1.18
09-84 123.43  619.33 0.50 482.23 0.39 0.78 1.28
10-84 101.75 637.70 0.63 492.09 0.48 0.77 1.30
11-84 83.40 633.38 0.76 492.80 0.59 0.78  1.29
12-84 66.72 549.75 0.82 434.83 0.65 0.79 1.26
01-85 102.58 563.21 0.55 435.32 0.42 0.77 1.29
02-85 75.89  528.94 0.70 425.94 0.56 0.81 1.24
03-85 81.73  703.57 0.86 523.57 0.64 0.74 1.34
04-85 77.56  787.32 1.02 595.24 0.77 0.76  1.32
05-85 77.56  648.34 0.84 499.02 0.64 0.77 1.30
06-85 82.56 801.22 0.97 596.58 0.72 0.74  1.34
07-85 65.89  701.17 1.06 545.53 0.83 0.78  1.29

*Fine Pore On Line

15



Table 4 (Continued)

HISTORICAL AERATION SYSTEM PERFORMANCE

MONTH BOD,./ AIR- AIR- KWH/ AIR-
& FLOW/  FLOW/ KWH/ KWH/  AIR- FLOW/

YEAR MGD MGD BOD,. MGD BOD, FLOW KWH

08-85 52.54 471.74 0.90 364.66 0.69 0.77 1.29

09-85 65.05 583.54 0.90 440.08 0.68 0.75 1.33
10-85% 73.40 669.15 0.91 496.38 0.68 0.74 1.35
11-85 40.03 470.03 1.17 369.68 0.92 0.79 1.27
12-85 50.04 506.54 1.01 389.17 0.78 0.77 1.30

01-86 52.54 655.41 1.25 496.61 0.95 0.76 1.32
02-86 38.36 465.00 1.21 364.62 0.95 0.78 1.28
03-86 38.36 473.77 1.23 367.65 0.96 0.78 1.29
04-86 63.38 529.62 0.84 403.36 0.64 0.76 1.31
05-86 78.40 620.35 0.79 471.74 0.60 0.76 1.32
06-86 85.90 647.74 0.75 474.10 0.55 0.73 1.37
07-86 85.07 744.72 0.88 537.66 0.63 0.72 1.39
08-86 80.06 694.44 0.87 492.95 0.62 0.71 1.41
09-86 108.42 829.60 0.77 611.60 0.56 0.74 1.36
10-86 98.41 844.65 0.86 622.05 0.63 0.74 1.36
11-86 52.54 603.19 1.15 456.95 0.87 0.76 1.32
12-86 47.54 411.73 0.87 323.15 0.68 0.78 1.27

01-87 53.38 536.99 1.01 337.08 0.63 0.63 1.59
02-87 56.71 559.32 0.99 419.77 0.74 0.75 1.33
03-87 55.88 506.16 0.91 375.86 0.67 0.74 1.35
04-87 38.36 446.47 1.16 350.91 0.91 0.79 1.27
05-87%*% 50.04 511.45 1.02 391.84 0.78 0.77 1.31
06-87 69.22 694.73 1.00 509.62 0.74 0.73 1.36
07-87 87.57 878.15 1.00 657.83 0.75 0.75 1.33
08-87 92.57 940.34 1.02 692.15 0.75 0.74 1.36

09-87 86.74 818.91 0.94 596.71 0.69 0.73 1.37
10-87 93.41 862.86 0.92 635.64 0.68 0.74 1.36

11-87 89.24 952.27 1.07 694 .28 0.78 0.73 1.37
12-87 91.74 812.25 0.89 605.82 0.66 0.75 1.34
01-88 87.57 698.61 0.80 523.11 0.60 6.75 1.34
02-88 68.39 512.60 0.75 395.40 0.58 0.77 1.30
03-88 81.73 533.61 0.65 403.01 0.49 0.76 1.32
04-88 76.73 687.54 0.90 483.21 0.63 0.70 1.42
05-88 64.22 561.54 0.87 423.07 0.66 0.75 1.33
06-88 81.73 725.25 0.89 529.80 0.65 0.73 1.37
07-88 94.24 963.56 1.02 586.53 0.62 0.61 1.64
08-88 82.57 705.55 0.85 524.32 0.64 0.74 1.35
09-88 93.41 1081.84 1.16 700.05 0.75 0.65 1.55

*First Cleaning
**Second Cleaning

16



LT

AVERAGE MONTHLY PLANT FLOW AND BOODr

65

15

FIGURE NO. 1

HISTORICAL PLANT DATA
AVERAGE MONTHLY PLANT FLOW AND BOD,.

Plant

Flow, MGD

& [
M
BOD,, lbs./day x 1000
el I 1 L ! 1 t
lrllqlllllrllTTrllllttllllllllllxlllll1111l'lllIlllTrrT]lrllqllrlll]rlllll
1982 1983 1984 1985 1986 1987 1988

Fine Pore
on Line

TIME, MONTHS

lst Cleaning

|
2nd Cleaning




81

AVERAGE MONTHLY AIRFLOW & BLOWER POWER

(Thousands)

55

50

45

40

35

30

25

20

15

10

FIGURE NO. 2

HISTORICAL PLANT DATA
AVERAGE MONTHLY AIRFLOW AND BLOWER POWER

q
n
— @
0 n
Airflow, SCFM
n
=4
¥, NN "c," | _
N i & n
- % M
n
[ 0] n & r ¥ /]
n re ni "
- o 0 o)
™)
1R 7 -
- i -
MERM O
— Blower Power, KHW/day
1| 1 | (S | ! |
1111nlIIIllllTTTTrT|11r1T1rTIIr'|1|rrrr111IIIIIH(IIIIIIIIIHIlllllllllllllx
1982 1983 1984 1985 1986 1987 1988
| lst Cleaning |

Fine Pore
on Line

TIME, MONTHS

2nd Cleaning




6T

AVERAGE MONTHLY PLANT BOD, , AIRFLOW, AND KWH PER MGD

(Thousands)

1.3

1.2

1.1

0.9

0.8

0.7

0.6

0.5

0.4

0.3

0.2

0.1

FIGURE NO. 3

HISTORICAL AERATION SYSTEM PERFORMANCE
AVERAGE MONTHLY PLANT BOD,., AIRFLOW, AND KWH PER MGD

Airflow/MGD, SCFM/MGD

D
DS 3% KWH/MGD, KWH/day/MGD

BODr /MGD, 1bs./day/MGD

S GBS ST ES Sl C=SSs S =2
B 1 1 PR | 1 \ 1
1111qITlllxllllll!llllllrlllllllTlllllll111IIIIIIlrrTllltqurllerl|111711r
1982 1983 1984 1985 1986 1987 1988
| lst Cleaning i
Fine Pore TIME, MONTHS 2nd Cleaning

on Line



0c

AVERAGE MONTHLY PLANT AIRFLOW AND KWH/BOD, AND KWH/AIRFLOW

FIGURE NO. 4

HISTORICAL AERATION SYSTEM PERFORMANCE
AVERAGE MONTHLY PLANT AIRFLOW AND KWH/BOD, AND KWH/AIRFLOW

1.3
1.2 — Airflow/BOD.,
SCFM/1b./day

1.1 —

1_
0.9 -
0.8 —
0.7 —
0.6 —
0.5 H

~e— KWH/BOD,., KWH/1lb.
0.4 —
KWH/day/SCFM

0.3 1 | ! l N I 1 i L

. ]W']I]T'ﬁl]rlll[‘lll]l|IV]TT'l"mlTTIIIY]IT]ﬁ—IIIIIII'I]III17|||TT']'I|II]

1982 1983 1984 1985 .1986 1987 1988

1

Fine Pore
on Line

1lst Cleaning |

TIME, MONTHS

2nd Cleaning



| R4

Table 5

WASTEWATER CHARACTERISTIC INFORMATION FOR OFF-GAS TEST VISITS

BODS BODS BODS TSS PLANT PERCENT WASTE WASTE WASTE

PRI. INF., PRI EFF., FINAL EFF., FINAL EFF., FLOW, MLSS, MVLSS, RECYCLE, SLUDGE, SLUDGE, SLUDGE, F/IM 1)
DATE mg/l mg/l g/l mg/l MGD mg/l mg/l % Ibs.x1000 mg/l % VOL. RATIO MCRT
09-14-85 122 81 4 7 47.70 42 51.93 5666 - - -
10-21-85 97 44 5 18 45.40 2953 2313 53 44.36 4920 - 0.13 4.0
11-12-85 66 68 4 10 48.60 2378 1797 53 25.75 3598 75.5 0.20 7.3
11-13-85 76 52 6 18 49.05 2872 2140 47 32,93 4544 73.5 0.22 5.2
11-14-85 90 55 6 13 55.20 2950 2201 49 31.32 4434 72.2 0.19 59
12-19-85 217 53 7 11 52.30 2222 1713 47 36.82 4054 71.0 0.18 6.6
12-20-85 121 42 12 25 51.90 49 29.70 3434 77.1
03-24-86 50 73 10 11 53.36 3459 2608 38 36.32 5598 73.9 0.17 7.6
03-25-86 56 4?2 20 12 53.82 3660 2788 31 41.99 6678 75.4 0.09 7.1
04-01-86 176 67 7 10 56.67 3000 2323 35 40.63 5970 76.9 0.18 6.1
04-02-86 109 58 6 8 58.60 3759 2881 34 39.15 5724 76.5 0.13 7.9
07-14-86 152 105 10 17 54.37 5032 3748 4?2 48.54 7648 75.2 0.16 7.6
07-15-86 153 146 9 14 52.53 4850 3607 45 43.44 6880 75.1 0.22 8.4
02-04-87 102 66 7 16 59.89 4086 2899 39 38.35 6636 71.1 0.14 7.8
02-05-87 137 60 8 16 56.35 3732 2646 37 49.02 7320 70.9 0.13 5.7
04-22-87 60 47 4 7 62.58 3214 2367 34 34.04 5830 73.0 0.13 8.3
04-23-87 81 51 4 7 62.07 3124 2312 34 32.88 5840 73.2 0.14 7.5
06-18-87 181 122 9 12 47.15 4465 3498 44 34.18 5872 78.0 0.18 9.7
08-13-87 164 119 5 11 39.75 5812 4477 40 49.50 10712 77.1 0.11 8.2

(1) McrRT Computed as follows:
(Volume of Aeration)x (MLVSSﬁ y (Volume of Clarifiers) . (4th Pass MLVSSd
Tanks, mil.gal. mg/1 & Channels, mil.gal. ng/1l
MCRT = = DAYS

Return Sludge) N (Waste,) . [Final Effluent) N (Plant Flow,)
MLVSS, mg/1 MGD VSS, mg/l MGD



Table 6
PRIMARY EFFLUENT TOTAL AND SOLUBLE CARBONACEOUS BODS

TOTAL BODg,

SOLUBLE BODg,

PERCENT SOLUBLE,

DATE mg/1 mg/1 %
11-21-85 44 17 38.6
11-25-85 53 20 37.7
11-26-85 40 14 35.0
12-02-85 48 17 35.4
12-03-85 95 17 17.9
12-04-85 40 18 45.0
12-05-85 60 14 23.3
12-12-85 53 19 35.8
12-18-85 44 19 43.2
12-23-85 110 78 70.9
12-31-85 111 44 39.6
01-07-86 90 53 58.9
01-14-86 90 44 48.9
01-21-86 109 6 5.5
01-26-86 63 26 41.3
01-28-86 65 25 38.5
02-04-86 55 17 30.9
02-19-86 67 24 35.8
02-26-86 81 37 45.7
03-03-86 100 60 60.0
03-10-86 79 31 39.2
03-18-86 75 14 18.7
03-25-86 42 18 42.9
04-01-86 67 20 29.9
04-09-86 113 30 26.5
04-15-86 65 24 36.9
04-22-86 62 26 41.9
04-28-86 115 112 97.4
05-05-86 98 28 28.6
05-12-86 117 33 28.2
05-19-86 101 48 47.5
06-04-86 157 92 58.6
06-10-86 97 24 24.7
06-17-86 119 32 26.9
06-24-86 80 12 15.0
06-30-86 94 39 41.5
07-08-86 103 54 52.4
07-14-86 105 20 19.0
07-21-86 105 39 37.1



Table 6 (Cont.)

PRIMARY EFFLUENT TOTAL AND SOLUBLE CARBONACEOUS BODg

TOTAL BODg,

SOLUBLE BODg,

PERCENT SOLUBLE,

DATE mg/1 ng/1l 3
08-04-86 101 43 42.6
08-12~-86 87 41 47.1
08-18-86 85 28 32.9
08-26-86 88 47 53.4
09-02-86 158 83 52.5
09-05-86 137 60 43.8
09-15-86 137 97 70.8
09-22-86 150 89 59.3
10-06-86 167 54 32.3
10-14-86 220 84 38.2
10-22-86 116 64 55.2
10-27-86 68 59 86.8
11-03-86 139 63 45.3
11-10-86 149 69 46.3
12-01-86 92 32 34.8
12-08~86 114 31 27.2
12-15-86 74 36 48.6
12-22-86 62 34 54.8
12-29-86 85 52 61.2
01-05-87 54 31 57.4
01-12-87 79 105 132.9
01-20-87 57 52 91.2
01-26-87 71 41 57.7
02-02-87 71 40 56.3
02-09-87 59 29 49.2
02-16-87 105 38 36.2
02-23-87 88 53 60.2
03-02-87 48 24 50.0
03-09-87 60 43 71.7
04-13-87 23 20 87.0
04-20-87 51 25 49.0
04-27-87 65 65 100.0
05-04-87 84 39 46.4
05-11-87 59 34 57.6
05-18-87 72 41 56.9
05-26-87 109 58 53.2
06-02~-87 99 45 45.5
06-16-87 83 36 43.4

23



Table 6 (Cont.)

PRIMARY EFFLUENT TOTAL AND SOLUBLE CARBONACEOUS BODg

TOTAL BOD5, SOLUBLE BOD5, PERCENT SOLUBLE,

DATE mg/1 mg/1l %
06-22-87 95 28 29.5
06-29-87 82 56 68.3
07-06-87 137 116 84.7
07-13-87 88 60 68.2
07-20-87 150 58 38.7
07-27-87 162 49 30.2
08-03-87 111 37 33.3
08-10-87 88 30 34.1
AVG, FOR

PERIOD 81.8 40.7 48.2
11-21-85

TO
02-04-86 69 26 37.7
02-19-86

TO
12-29-86 104 46 44.2
01-05-87

TO
08-10~-87 83 46 55.4

24



Nos. 2, 3, and 4. Figure No. 5 contains a schematic of the
secondary treatment process. Schematics of the aeration tanks
are contained on Figure Nos. 6 and 7.

The step-feed mode of the activated sludge process proves
beneficial at Hartford. When the mixed liquor suspended
solids (MLSS) are high, the step configuration tends toward a
contact mode of operation to relieve the solids loading rate
on the final clarifiers. When the MLSS concentration is
lower, a more conventional mode is established which shifts
solids from the aeration tanks to increased clarifier locading,
and thereby improves the density of waste sludge being fed to
the thickeners.

Only four of the six 1.8 million gallon aeration tanks are
used because wastewater flows and organic loadings have not
increased as rapidly as predicted at the time the facility was
designed. The mixed liquor flows from the four aeration tanks
to six, 125-ft. diameter circular final clarifiers. The over-
flow from the final clarifiers is chlorinated between May and
September and discharged to the Connecticut River.

The settled sludge from the final clarifiers is returned to a
common wet well where 95 percent of the sludge is returned to
the aeration system at a rate equal to 25 percent of plant
flow. All return activated sludge (RAS) is fed to the head
end of pass no. 1 of each of the four aeration tanks. The
waste sludge is pumped to the dissolved air flotation thicken-
ing system for further treatment.

3.3 ORIGINAL ARERATION SYSTEM

The "original equipment" aeration system installed in 1972 was
Chicago Pump Co. "Deflectofusers", which were coarse bubble
diffusers with large, 3/8-inch diameter orifices on the
periphery of the device. The diffusers were placed on
manifolds and drop pipe assemblies with seven drops per pass.
There were 252 diffusers installed in each aeration pass. The
diffusers and manifolds were placed 2.5 feet above the tank
floor and 2.5 feet from the tank wall, thus providing a spiral
roll configuration in each pass. Although this diffuser con-
figuration kept the tank floor free of equipment, facilitating
cleaning of the tank as necessary, the resulting oxygen trans-
fer efficiency was very low. It was estimated that the

25



FIGURE NO. 5
SCHEMATIC OF SECONDARY TREATMENT PROCESS

EFFLUENRT

SETTIING

41

C—.
)
—.

— MOTOR OPERATED SLUICE GATES(TYP)

le—T1 Ml Ll

2-
) L= -
== =lllle=,

INFLUENT

AERATION TANKS /J

3
e

NO.3

SETTLING

EFFLUENT

26



FIGURE NO. %

SCHEMATIC OF AERATION SYSTEM

TBLOWBR BUILDING I]"

(note 1) (note 1)
Test
Tank
No. 1 No. 2
(note 1) {note 1)
: :
- o
& No. 3 No. 4 =
E 5
3 3
{note 2) {note 2)
2 2
o
-4 Zz
o] -
<9 -9
No. 5 No. 6
Future Future

i N
|
I

|
Tank I ‘ Tank
l

——

No. 7 L_ No. 8 _l
FOUR-PASS AERATION TANKS

Notes: 1. Retrofitted with dome diffusers and in service.

2. Not retrofitted and not in service.

27



FIGURE NO. 7

PLAN SKETCH WITH TANK DIMENSIONS

/7
EFF PE 20 ft. RAS
4 ¢ typ. 4
4
1
AN DERN PN PR,
e e e _—— | ] 2
I R A I R
o
; 13 Js 13 ‘s
Q -t ~ - —
“ - ' [ w 4
< e e e e e — ] —_— ] — — — =] —
o
pe
pemi— mn B v w— —" i [ U oSS SO —— S ——— — 5
4 4
e — S e g SN T — — A — — 6
1 7
! 1 }
PASS 9 4 3 2 1 GRID
Nominal ligquid volume per pass: 60,140 cu. ft.
449,850 gal.
Nominal total liquid volume: 240,560 cu. ft.
1,799,400 gal.
Nominal liquid side water depth: 15.5 ft.

28



Standard Oxygen Transfer Efficiency (SOTE) of the original
diffuser equipment was between 6 and 7 percent. As long as
energy was relatively inexpensive, emphasis was placed on an
uncomplicated system that required little maintenance.

The air supply for the activated sludge process is furnished
by one of three identical Brown-Boveri rotary vane blowers.
Each blower is rated at a maximum output of 60,000 SCFM at 7.5
psig. Each blower is driven by a 3,000 HP motor. The rate
of airflow genefated. by the blower 1is adjusted by the
positioning of the inlet guide vanes on the suction side of
the blower.

The air supply control system is designed with flow control
and flow indicators for each pass of each aeration tank. A
dissolved oxygen (DO) probe senses the amount of dissolved
oxygen in the pass, then the signal is fed to an analyzer, and
then to an electronic controller where the DO is manually set.
The output signal from the controller modulates the 12-inch
motor operated butterfly valves which meter the correct amount
of air to match the set-point DO which is manually set at the
controller.

As the air supply control valve to each aeration pass is modu-
lated, the main venturi senses the change in pressure and
airflow throughout the entire system. A pressure controller
modulates the vanes in the blower to maintain constant system
pressure.

3.4 OPERATIONAL PROBLEMS

Due to an inefficient sludge dewatering operation which
prevented sludge from being wasted at a sufficient rate, the
MLSS and MCRT (mean cell residence time) were far above
design. As a result, foam in large amounts was always present
on the surface of the aeration tanks, with foam overflow to
the walkways, pipe galleries and surrounding area occurring
frequently.

Large gquantities of scum were also present on the final
clarifiers, creating serious problems in the winter months.
The formation of "scumburgs" would trip the collection equip-
ment necessitating the use of a crane with clamshell to remove
the frozen scum from the clarifiers.

29



The installation of new belt filter presses in 1978 and 1979
provided for more efficient processing of waste sludge,
thereby reducing MLSS, MCRT, and sludge inventories. The
lowered operating parameters provided for better process con-
trol and reduced the foam and scum problems. However, mixed
liquor DO remained very low, and oxygen demand frequently ex-
ceeded the capacity of one blower.

From startup in 1972, one blower always operated at full
capacity. Yet DO demand in the aeration system, particularly
at the inlet points, was not fulfilled during the summer
months. The only operational solution was to turn on a second
3,000 HP blower. This was a costly proposition for providing
a small amount of additional air supply.

3.5 RETROFIT OBJECTIVES

Faced with the need for additional aeration capacity (greater
oxygen transfer), steadily increasing electrical rates, and
the demand charge for placing a second 3,000 HP blower on
line, MDC staff engineers initiated an in-house retrofit
evaluation project in 1978 for the purpose of reducing future
energy usage and power costs. Since the electrical consump-
tion for the aeration system accounted for more the 60 percent
of total plant electrical usage, any substantial reduction in
energy usage for the aeration system would significantly
reduce overall plant usage, thereby reducing power costs ac-
cordingly.

In addition to the objective of significant electrical power